

# **Ropinirole 0.25 mg Shortage**

### Table 1: Canadian Suppliers of Ropinirole<sup>1</sup>

Product	Strength	DIN	Manufacturer
	0.25 mg	02316846	
ACT Ropinirole	1 mg	02316854	Teva Canada
ACT KOPINITOLE	2 mg	02316862	Limited
	5 mg	02316870	
	0.25 mg	02352338	JAMP Pharma
JAMP-Ropinirole	1 mg	02352346	Corporation
	2 mg	02352354	corporation
	0.25 mg	02326590	Pharmascience Inc
PMS-Ropinirole	1 mg	02326612	
	2 mg	02326620	IIIC
	0.25 mg	02314037	Ranbaxy Pharmaceuticals Canada Inc
Ran-Ropinirole	1 mg	02314053	
	2 mg	02314061	
	5 mg	02314088	
Ropinirole	0.25 mg	02353040	Sanis Health Inc
	1 mg	02353059	Sams nearth mu

#### Health Canada Approved Indications of Ropinirole<sup>2</sup>:

• treatment of signs and symptoms of idiopathic Parkinson disease (PD)

#### Off-Label Uses of Ropinirole<sup>3</sup>:

• treatment of moderate to severe primary restless legs syndrome (RLS) (FDA-approved)

#### Background

•

Ropinirole 0.25 mg tablets are currently unavailable; while higher strengths may be available (e.g. 1 mg, 2 mg, 5 mg), the shape of the tablets makes them unsuitable for splitting.

# **Management Options**

#### **Pharmaceutical Alternatives**

• 0.25 mg capsules can be compounded using existing commercial product, while available.

#### Therapeutic Alternatives

- The closest alternative to ropinirole is pramipexole, which is also used for PD and RLS.
  - ropinirole's dosing range (0.25 mg to 24 mg daily) is much wider than pramipexole's (0.125 mg to 4.5 mg daily), making dose conversions at the upper end difficult
  - o so long as higher ropinirole strengths are available, only patients on low doses need to be switched
  - at the low end of the dosing range, ropinirole 0.25 mg ~ pramipexole 0.125 mg
- Should more strengths of ropinirole and/or pramipexole become unavailable, refer to information below and Table 1 for alternatives.

# Parkinson Disease

## Non-pharmacological Options<sup>4,5</sup>

• Education/support regarding: exercise, activity, and nutrition; physiotherapy; speech therapy; occupational therapy

# Pharmacological Options<sup>4-6</sup>

- See Table 1 for alternative agents and their place in therapy.
- In general, first line agents include levodopa, dopamine agonists and possibly MAO-B inhibitors.
- Almost all patients will require levodopa as disease progresses. Other agents are used as adjuncts: dopamine agonists, MAO-B inhibitors, COMT inhibitors, NMDA antagonists.

# Restless Legs Syndrome

# Non-pharmacological options<sup>7-9</sup>

- Evidence is lacking for most suggestions below but they are unlikely to be harmful.
- Acute relief may be achieved with stretching/movement.
- Help prevent by: engaging in moderate-intensity exercise; avoiding or limiting alcohol/caffeine/nicotine; activities to occupy mind (RLS may set in during periods of inactivity and boredom); take hot baths; avoid sleep deprivation.
- Discontinue medications that may be causing/exacerbating: antihistamines, antinauseants, antipsychotics, dopamine antagonists, lithium, metoclopramide, selective serotonin reuptake inhibitors, tricyclic antidepressants, calcium channel blockers.

#### Pharmacological Options7,8,10

- A significant number of patients (25-30%) with RLS are iron-deficient. Check iron labs and supplement if deficient though this will not necessarily relieve RLS.
- See Table 1 for alternative agents and their place in therapy.
- In general:
  - o levodopa/carbidopa should only be used for intermittent symptoms
  - o dopamine agonists are first line when regular treatment is warranted
    - while ergot derivatives may be used, they are not preferred because of their association with pulmonary and cardiac valve fibrosis
  - o GABA derivatives are second line
  - o several other agents have been used with limited evidence to support

Agent	Use	Initial Dose	Titration	Usual Daily Dose Maximum Daily Dose
Dopamine Ago	nists		·	·
Non-Ergot Deri	-			
· · · · · · · · · · · · · · · · · · ·	-	monotherapy for early; less lil		
		olling motor symptoms. Adju	-	<b>D</b> ; $\downarrow$ levodopa off-time and
•	•	a dose (thereby $\downarrow$ levodopa-i		
Place in therap	y for RLS:	first line when regular treatm		I
			↑ by 0.25 mg/dose	
			weekly x 4 weeks,	
			then 0.5 mg/dose	Usual: 1 to 5 mg TID
	PD <sup>4-6</sup>	0.25 mg TID	weekly up to 9	Max: 24 mg
Ropinirole			mg/day; then 1	
			mg/dose up to 24	
			mg/day	
	RLS <sup>7</sup>	0.25 mg 1 to 3 hours	↑ every 4 to 5 nights	Usual: 1 to 4 mg HS
		before HS	until effective	
	PD <sup>4-6</sup>	0.125 mg TID	↑ by 0.125 mg/dose	Usual: 0.5 to 1.5 mg TID
Pramipexole			q5 to 7 days	Max: 4.5 mg
Патрехон	RLS <sup>7,8</sup>	0.125 to 1.5 mg 1 to 3	↑ every 4 to 5 nights	Usual: 0.5 mg HS
	NL5	hours before HS	until effective	May need up to 2 mg
		Early stage:		Usual: 2 to 8 mg/24 hours
	PD <sup>4-6</sup>	2 mg /24 hours once daily	个 by 2 mg/24 hours	Max: 16 mg /24 hours
	ΓU	Advanced stage:	once per week	Wax. 10 mg / 24 hours
Rotigotine		4 mg/ 24 hours once daily		
		1 to 3 mg/24 hours once		
	RLS <sup>7,8</sup>	daily HS (does not qualify	-	Usual: 1 to 3 mg /24 hours
		for EDS)		
<b>Ergot Derivativ</b>	es (Mode	rate Affinity) – concerns of fik	protic complications/car	diac valvulopathy
		should not be used 1st line; if		nal function, cardiac
		ray at baseline and annually.12		
		cabergoline may be considered	ed 2 <sup>nd</sup> line but not prefer	red because of adverse
effect concerns	with high	er doses. <sup>10</sup>		
Bromocriptine P	PD <sup>4-6</sup>	1.25 mg BID	↑ by 2.5 mg per day q 1-4 weeks	Usual: 5-10 mg TID
				Max: 30 mg <sup>4</sup>
				Doses up to 100 mg have
				been used <sup>6,12</sup>
Cabergoline	PD <sup>6</sup>	0.25 mg daily	个 q2weeks	Usual: 1 to 3mg once daily
				Max: 5mg
	RLS <sup>12</sup>	0 E mg 2 hours hofore US	↑ by 0.5 mg q2 to 3 weeks	Usual: 2 to 3 mg HS
		0.5 mg 3 hours before HS		

# **Table 1 Continued**

Agent	Use	Initial Dose	Titration	Usual Daily Dose Maximum Daily Dose		
	Dopamine Precursors/Decarboxylation Inhibitors Place in therapy for PD: monotherapy for early; keep dose as low as possible to control symptoms without					
beneficial effect	provoking motor complications. <b>Mainstay for late</b> : almost all patients will eventually be on levodopa but beneficial effects deteriorate with time (wearing off before next dose, shorter on-phases, unpredictable off-phases, dyskinesias during on-phases – as $\uparrow$ dose, these dyskinesias $\uparrow$ ) <sup>11</sup>					
Place in therap	y for RLS:	use levodopa/carbidopa only	when intermittent treat			
Levodopa/ Carbidopa	PD <sup>5,6</sup>	IR: 50/12.5 mg BID	↑ by 0.5 to 1 tablet q3 to 7 days	Usual: IR: 100/25 mg TID to 250/25 mg TID CR: 200/50 mg BID to QID		
	RLS <sup>7,8</sup>	IR or CR: 50/12.5 mg to 100/25 mg HS PRN		Usual: IR or CR: 50/12.5 mg to 200/50 mg HS PRN		
Levodopa/ Benserazide	PD <sup>5,6</sup>	50/12.5 mg BID	↑ q3 to 7 days	Usual: 100/25 mg TID to QID		
	RLS <sup>7</sup>	50/12.5 mg HS PRN	-	Usual: 50/12.5 mg HS PRN		
COMT Inhibitor Place in therap		adjunct to levodopa in late; $\downarrow$	levodopa off-time <sup>11</sup>			
Entacapone	PD <sup>4-6</sup>	100 to 200 mg with each dose of levodopa	titrate down doses of levodopa as required	Usual: 200 mg TID to QID taken at time of levodopa Max: 1.6 g		
Levodopa +Carbidopa + Entacapone	PD <sup>5,6</sup>	Replace previous dosing of levodopa. (1 tablet TID to QID)	↑ as tolerated based on response and presence of dyskinesias	Usual: 1 to 2 tabs TID to QID Max: 8 tablets		
Irreversible MA Place in therap		itors nay have mild benefits in earl		<b>n late</b> – evidence that		
· · · · · · · · · · · · · · · · · · ·		-time; such evidence not avail				
Rasagiline	PD <sup>4,6</sup>	0.5 to 1 mg once daily		Usual: 0.5 mg (adjunct) to 1 mg (monotherapy) once daily Max: 1 mg Max: 0.5 mg if mild hepatic impairment; avoid in severe hepatic impairment		
Selegiline	PD <sup>4-6</sup>	2.5 to 5 mg once daily	titrate down the doses of levodopa as needed	Usual: 5 mg once daily to BID Max: 5 mg BID		
NMDA Antagonists Place in therapy for PD: adjunct to levodopa in late - $$ dyskinesia without worsening parkinsonism.						
Adverse effects Amantadine	PD <sup>4,5,11</sup>	e, edema) may limit use, espect 100 mg every other day to 100 mg once daily	http://filly.in older patients.11 个 by 100 mg/dose q7days	Usual: 100 mg BID to TID Max: 200 mg BID		

# **Table 1 Continued**

Agent	Use	Initial Dose	Titration	Usual Daily Dose Maximum Daily Dose	
GABA Derivativ	GABA Derivatives				
Place in therap	y for RLS:	second line <sup>10</sup>			
		100 to 300 mg once daily		Usual: 900 to 1800 mg per	
Gabapentin	RLS <sup>7,8,13</sup>	in late afternoon or up to 2	↑ by 100 mg q7 days	day in 2 or 3 divided doses	
		hours before HS		Max: 3600 mg per day	
			↑ q2 to 3 days until effective	Usual: 150 to 450 mg daily	
Pregabalin RI	RLS <sup>8,13</sup>	100 mg once daily, 1 to 3 hours before HS		in 1 or 2 divided doses	
				Max: 450 mg per day	
Others	Others				
	PD <sup>4,5</sup>	anticholinergics (benztropine, ethopropazine, trihexyphenidyl); apomorphine;			
	PD "	levodopa/carbidopa intrajejunal gel; safinamide			
	RLS <sup>7,8</sup>	amontodino, anticonvulcante (carbamazonino, toniramate, valuroje acid);			
RLS <sup>7,8</sup>		baclofen; clonidine; iron (if deficient); opioids			
BID = twice daily; COMT = catechol-O-methyl transferase; CR= controlled release; EDS = exceptional drug status; ESR = erythrocyte					
sedimentation rate; GABA= gamma-aminobutyric acid; h= hour; HS= bedtime; IR= immediate release; MAO= monoamine oxidase;					
Max = maximum; NMDA= N-methyl-D-aspartate; PD=Parkinson Disease; PRN= as needed; q= every; QID= four times daily; RLS=					
restless legs syndrome; TID = three times daily					

#### Prepared by Carmen Bell BSP, medSask Reviewed by Dorothy Sanderson BSP, medSask and Kirsten Bazylak BSP, medSask 16 Jan 2020 © 2020 medSask, University of Saskatchewan. All rights reserved.



#### References:

- 1. Health Canada. Drug Product Database Online Query. Ottawa, ON: Health Canada; [cited 20 Dec 2019]. Available from: <u>http://webprod5.hc-sc.gc.ca/dpd-bdpp/index-eng.jsp</u>
- 2. Product monograph for Requip. GlaxoSmithKline Inc. Mississauga, ON, L5N 6L4. 04 Apr 2017.
- 3. Lexi-Comp Online<sup>™</sup>, Hudson, Ohio: Lexi-Comp, Inc.; 2019; cited 20 Dec 2019.
- 4. Jensen B. Parkinson's disease: drug comparison chart. RxFiles drug comparison charts. Saskatoon, SK: University of Saskatchewan. [updated Nov 2019; accessed 20 Dec 2019]. Available from: <u>www.RxFiles.ca</u>
- 5. RxTx[Internet]. Ottawa (ON): Canadian Pharmacists Association; 2019. Grimes DA. Parkinson disease; [updated Sep 2019; cited 20 Dec 2019]. Available from: <a href="https://www.e-therapeutics.ca/">https://www.e-therapeutics.ca/</a>
- 6. Drugs used for the treatment of parkinsonian symptoms. In: Lexi-Comp Online™, Hudson, Ohio: Lexi-Comp, Inc.; 2019; cited 20 Dec 2019.
- RxTx[Internet]. Ottawa (ON): Canadian Pharmacists Association; 2019. Lafontaine A. Restless legs syndrome; [updated May 2018; cited 20 Dec 2019]. Available from: <u>https://www.e-therapeutics.ca/</u>
- 8. Jensen B, Regier L. Essential tremor (ET) and restless legs syndrome (RLS): treatment options. RxFiles drug comparison charts. Saskatoon, SK: University of Saskatchewan. [updated Nov 2019; accessed 20 Dec 2019]. Available from: <u>www.RxFiles.ca</u>
- 9. How to shake restless legs syndrome. Patient Handout. Pharmacist's Letter. Apr 2017; 330404.
- Winkelman JW, Armstrong MJ, Allen RP, et al. Practice guideline summary: treatment of restless legs syndrome in adults: report of the guideline development, dissemination, and implementation subcommittee of the American Academy of Neurology. Neurology. 2016 Dec 13;87(24):2585-2593.
- 11. Grimes D, Fitzpatrick M, Gordon J, et al. Canadian guideline for Parkinson disease. CMAJ. 2019 Sep 9;191(36):E989-E1004.
- 12. IBM Micromedex<sup>®</sup> DRUGDEX<sup>®</sup> (electronic version). IBM Watson Health, Greenwood Village, Colorado, USA. Available at: https://www.micromedexsolutions.com (cited: 8 Jan 2020).
- 13. Bryant B. Treatment of restless legs syndrome. Full Update. Pharmacist's Letter. Mar 2017; 330404.